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The Ministry of Training Colleges and Universities
(MTCU)

Asbestos Abatement Worker Testing

Date of Test: September 11, 2007 ' Test Code: E253-23-01-01
Candidate’s Name: Sham Manéingh : S.LN.:
Address: :

The results of your Asbestos Abatement Worker test are given below.

: REQUIRED PASS MARK IS 70%
. YOUR SCOREIS 3%
CONGRATULATIONS ON PASSING.

Jeff Reynolds, Assessment Centre Administrator

The Assessment Centre ~ Educational Resources
George Brown College :

P.O. Box 1015, Station B, Toeronto, Ontarip. Canada M5T 279 416.415.2000 www.georgebrown.ca
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with requar of the Occup Heaith Safety Act and Regulations. Traming Director
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CERTIFICATE OF COMPLETION
THIS IS TO ACKNOWLEDGE

= < IS FIT TEST CERTIFIED FOR :
MODEL: Honeywell North RU PAPR Model # 65001 SIZE: M
MODEL: Honeywell North Half-Face P100 Model # 7700 SIZE: M

e
) Dusan Milovic,
Health and Safety Coordinator




Proof of Completion

This is to confirm that

sham mansingh

has successfully completed

Worker Health and Safety Awareness in 4 Steps

Issued: June 6, 2014




Certificate of Comﬁéfz’an h

Date: 01/03/2023 \“
Sham Mansingh

Your Score: 100% (200 points)
Passing Score: 70% (140 points)

v

Result: Congratulations, you passed.

WHMIS 2015

AixSafety.com

For help to . . .

©Aixsafety.com




